

**Independent Textile
Testing
Service, Inc.**

PO Box 1948 - 1503 East Morris Street - Dalton, GA 30722
 Phone: 706-278-3013 • Fax: 706-272-7057 • E-mail: info@ittslab.com

Test Report

Customer: UPOFLOOR

May 27, 2014

Subject: One sample of vinyl floor covering submitted by the customer and identified as below.

Sample Identification: Xpression 1171
 Batch 4010
 Date of Manufacturing: 14th Feb. 2014
 Manufacturer: Upofloor

| |
|--|
| Test Method Conducted ASTM F 970 Standard Test Method for Static Load Limit |
|--|

Scope:

This method is intended for use in determining the recovery properties of resilient sheet vinyl floor covering after long-term indentation test, 24 h under the load specified in the detail specification. The reported value, residual compression, is the depth of hole remaining 24 h after removal of the specified load.

Specified Load: 2000 psi

| TEST RESULTS | |
|-----------------------------|--------|
| Initial thickness | 0.080" |
| Final thickness | 0.076" |
| Residual indentation | 0.004" |



 President L. Kent Suddeth